
Pennsylvania Water 
Environment Association
Annual Technical 
Conference & Exhibition

June 18-21, 2023
Hershey Lodge & Convention Center
Hershey, PA

REGISTRATION
PROGRAM

PennTec 2023



2

(as of January 31, 2023)
Visit www.pwea.org for the most current program schedule.

Conference at a Glance

Sunday, June 18 
11:00am-3:00pm	 Community Service Project
12:00-4:00pm	 Golf Tournament – Deer Valley Golf Course
3:00-5:00pm	 Registration Open
6:00-7:30pm	 Vendor Get-Together with  
	 Exhibits & Sponsors Committee

Monday, June 19 
7:00am-5:00pm	 Registration Open
7:00-8:00am	 Continental Breakfast in Hallway
7:30-8:30am	 Keynote Presentation
8:40am-12:00pm 	 Morning Technical Programs 
		  Biosolids
[...]
separation of their systems is underway. The presentation will review 
lessons learned from a technical and construction perspective and 
government collaboration effort.

1:35-2:05pm – Storm Event Analysis for Active Control Structures
Speaker: Philip Pickering, PE, Philadelphia Water Department

Engineers at the Philadelphia Water Department analyze storm event 
data collected by remote sensors using spreadsheet templates as a 
powerful tool for monitoring the health of the collection system. Their 
focus is on active gate controls used to direct flows and minimize 
combined sewer overflows.

2:10-2:40pm – Hydraulic Modeling, Can It Be More  
	 than Steady State Snapshots?
Speaker: Matt Crow, PE, Hazen and Sawyer

This presentation will provide a defined approach to assessing the 
impacts of treatment facilities upgrades as well as wet-weather flow, 
utilizing calibrated dynamic hydraulic model. A series of PA case studies 
will be shared as practical application of this approach.

3:40-4:45pm – Collection Systems Quizzo
Moderators: Jim Shelton, Arcadis; and Cheryl Paulin, ADS Environmental

The Collection Systems Quizzo will feature multiple short presentations 
with fun quizzes to test your knowledge led by industry experts.

ENGINEERING & CONSTRUCTION PROGRAM

Wastewater Process and Technology
Moderators: Robert Dengler. Gannett Fleming; and  
	     Matt Chisnell, Capital Region Water

1:00-1:30pm – A Comprehensive Approach to Utilizing Embedded  
	 Carbon Maximizes Bio-P and Aeration Efficiency
Speaker: Tyler Kunz, PE, EnviroMix

A demonstration at a 5.5 MGD water reclamation facility modified existing 
infrastructure to add an adaptive process reactor and inline fermentation 
using compressed gas mixing. This approach improves management of 
the carbon that enters the facility. Results will be shared demonstrating 
improved nutrient removal, chemical reduction and energy savings.



17

Technical Program Details
1:35-2:05pm – Using Siphon to Reduce Cost  
	 and Simplify MBR Operations
Speakers: Joel Kostelac, PE BCEE; and Thor Young, both with GHD

Most membrane bioreactors (MBRs) use pumps to draw permeate through 
the membranes. However, with sufficient downstream head, a siphon or 
partial siphon can be used to draw permeate through the membranes by 
gravity, thus saving energy. This paper explores siphon design, operation, 
and multiple case studies to highlight its benefits.	

2:10-2:40pm – Utilization and Practical Approach of  
	 Ammonia-Based Aeration Control (ABAC) at  
	 Bonnybrook Wastewater Treatment Plant, Canada
Speaker: Danelle Bishoff, MASc, EIT, Stantec Consulting Ltd.

Ammonia-based aeration control (ABAC) can provide energy savings with 
the aim of maintaining partial nitrification in the system. Two strategies 
for ABAC in a full-scale system and BioWin® were reviewed: feedforward-
feedback based on (i) cascading DO setpoints dependent on ammonia 
load, and (ii) modified DO setpoints based on microbial kinetics.	

3:40-4:10pm – Shining a Light on UV Disinfection Facility Design
Speaker: Andrew D. Crew, Gannett Fleming

Ultra-violet (UV) disinfection has gained popularity in wastewater 
treatment. Gannett Fleming recently designed a 60 MGD UV system for 
an existing facility. Design challenges included treating landfill leachate, 
providing back-up disinfection, reducing algal growth and maintaining 
residual dissolved oxygen. This presentation will discuss preliminary 
engineering though construction and lessons learned.	

4:15-4:45pm – Wet Weather Compliance and  
	 ALCOSAN’S CSO Bypass and Disinfection Project
Speakers: Joel Kostelac, PE BCEE, GHD; and Jeff Argyros, ALCOSAN

As part of their ongoing wet weather compliance program, the Allegheny 
County Sanitary Authority (ALCOSAN) continues their major plant 
expansion and upgrade projects. This presentation focuses on the design 
of the project at the heart of the facility, which will provide primary 
effluent bypass and disinfection to nearly 300 mgd.

INDUSTRIAL WASTE PRETREATMENT PROGRAM

Moderators: Jenna Bishop and Dave Schlott, Jr.,  
	     both with ARRO Consulting, Inc.

1:00-1:30pm – Brewery Wastes and Impact on Wastewater
Speaker: Natalie O’Connor, Entech Engineering, Inc.

Microbreweries are popping up in communities across the state. These 
breweries can grow rapidly, increasing the wastes generated and the 
impact on wastewater. This session will present information on brewery 
wastes, opportunities for recycling in lieu of discharge with wastewater, 
and possibilities for reduction in organic loading with the wastewater 
discharged to a POTW.

1:35-2:05pm – Industrial User Inspections
Speaker: H. David Miller, Entech Engineering, Inc.

In accordance with the Industrial Pretreatment regulations, all Significant 
Industrial Users (SIUs) must be inspected at least annually. This session 
will cover the steps for conducting an inspection of an SIU, including 
Pre-Inspection Conference, Review of Records, Facility Walk-Through, 
Wastewater Sample Collection, Facility and Pretreatment System Photos, 
Employee Interviews, and Closing Conference.

2:10-2:40pm – A Sustainable Real-World Approach to  
	 Removing PFAS from Contaminated Water Sources
Speaker: George Federico, Theia, LLC

This presentation explores the application of dry media for treating PFAS 
contaminated water. We provide data and comparative performance 
of different medias as well as hurdles these different water sources 
present and the solutions to overcoming them. We touch on exciting new 
destruction technologies for dealing with spent treatment media.

3:40-4:10pm – Reducing Bakery Wastewater FOG - A Case Study
Speakers: Kara Humes and Dale Miller, both with Entech Engineering, Inc.

Large commercial bakeries can be a significant source of fats, oils and 
grease (FOG). This session will include a case study of a sweet goods 
manufacturing industry and the method used to reduce FOG and total 
suspended solids in the wastewater effluent discharged to a POTW.

4:15-4:45pm – Wastewater: A Reflection of Society –  
	 The Impact of PFAS on Water Reclamation Facilities
Speaker: Jane Madden, PE, BCEE, CDM Smith

PFAS fast are becoming part of the vernacular of water/wastewater 
utilities, and their impact on the cost to operate can be astounding. 
Research to date on the occurrence and fate and transport of PFAS 
through WRRFs, current regulations, and means to help Pennsylvania 
prepare for future regulations will be presented.

PRIVATIZATION PROGRAM

Moderator: Autumn Crawford, Western Butler County Authority 

1:00-1:30pm – Best Practices of Effectively Managed Utilities –  
	 Private and Public
Speaker: Michael Kyle, Lancaster Area Sewer Authority

The presenter will discuss how to implement and maintain asset 
management for proactive success. An update on SB 597 will be included.

1:35-2:05pm – Effective Educating –  
	 Stakeholder and Community Outreach
Speaker: Jason Dailey, Dailey Operation Consulting LLC

The presenter will discuss effective communication and education of 
stakeholders, key decision makers, and the community on privatization.

2:10-2:40pm – Why We Offer Privatization: A Brief Talk from Aqua PA
Speaker: Todd Duerr, Aqua PA

The passage in 2016 of Act 12 allowed water and wastewater utilities 
to offer their assets for sale at fair market value. Several utilities in 
Pennsylvania have sold their systems to Aqua PA. This presentation will 
offer insight from Aqua PA.

3:40-4:10pm – Downingtown Area Regional Authority –  
	 Alternatives to Privatization
Speaker: Herbert Mays, Downingtown Area Regional Authority

Downingtown Area Regional Authority (DARA) has practiced a hybrid 
of public/private since the late 1980s. The presenter will discuss the 
benefits, including being able to maintain ownership of assets.

4:15-4:45pm – Financial Solvency for Authorities  
	 Before and During Privatization
Speakers: Adrienne Vicari and Bruce Hulshizer,  
	 both with Herbert, Rowland & Grubic, Inc.

Strategies for financial solvency whether privatization is on the table or 
not will be discussed.



18

Technical Program Details
PROFESSIONAL OPERATORS PROGRAM

Moderator: Dennis Duryea, Kiski Valley Water Pollution Control Authority

1:00-1:30pm – The First Full-Scale Sidestream Treatment on the West  
	 Coast using the Microvi MNE Nitrogen Removal Technology
Speaker: Ali Dorri, Microvi

Sidestream treatment is an attractive mechanism for managing nutrient 
discharge loads. Oro Loma Sanitary District implemented Microvi’s MNE 
technology to manage nutrients from their 20 MGD facility in the San 
Francisco Bay Area. This presentation details the results of the first years’ 
operation of the MNE technology at Oro Loma.

1:35-2:05pm – Polymer/Flocculant 101 –  
	 Fundamentals of Thickening and Dewatering
Speaker: Yong Kim, PhD, UGSI Solutions, Inc.

This presentation illustrates how to optimize polymer performance by 
understanding many factors that affect the quality of polymer solution 
such as polymer chemistry, handling, water, mixing profile, and aging. 
Laboratory testing and field evaluations at municipal wastewater 
treatment plants confirmed that well-designed polymer systems could 
improve dewatering process significantly.	

2:10-2:40pm – Case Studies of True Batch Sequencing Batch  
	 Reactor Systems Designed for Nutrient Removal
Speaker: Manuel de los Santos, Aqua-Aerobic Systems, Inc.

This presentation will cover the true batch version of the SBR Technology 
and highlight operation of several plants in Pennsylvania and surrounding 
states. An SBR system operates in a time management approach allowing 
for modifications to the environment to meet stringent effluent, including 
total nitrogen and total phosphorus.

3:40-4:10pm – S2EBPR Operation at the Upper Montgomery  
	 Joint Authority WRRF Achieves Consistent,  
	 Reliable and Cost-Effective Phosphorus Removal
Speakers: Paul Dombrowski, PE, BCEE, F.WEF, and Anthony Elberti,  
	 both with Woodard & Curran; and  
	 Jason DiPietro, Upper Montgomery Joint Authority

The Upper Montgomery Joint Authority completed a significant upgrade 
of their trickling filter/solid contact process to full biological nutrient 
removal activated sludge in 2019. The presentation will describe the 
project and focus on startup and operation of the facility, especially the 
sidestream enhanced biological phosphorus removal (S2EBPR) system 
that has proven very effective at removing phosphorus.	

4:15-4:45pm – Zero2Waste® Gravity Filter Systems –  
	 Water…Every Drop Counts!
Speaker: Mark Romers, ITAC

This presentation showcases the results and conclusions for a backwash 
optimization pilot study at a large gravity filter water plant in the Atlanta 
Georgia area and a large water plant in south Texas whose water source 
is the Rio Grande River where they reduced their backwash water 
consumption substantially.

STUDENT RESEARCH PROGRAM & POSTER CONTEST

Moderator: Holly Frederick, Wilkes University

1:00-4:45pm
The Research Program showcases the ongoing research activities of 
students (graduate and undergraduate) in the fields of wastewater, 
water quality, and environmental management relevant to Pennsylvania. 
The PWEA Research Committee reviews student research abstract 
submissions from across the Commonwealth and selects the top five 
for oral presentation and to receive the Student Research Award. In 
addition, qualifying abstracts are invited to participate in a Poster Contest 
at the conference. After judging by faculty and practicing engineers, 
the top three poster presenters in both undergraduate and graduate 
categories will receive the Student Research Poster Award. All posters 
will be available for viewing by conference attendees, and awards will be 
presented during the Research Program.

WEDNESDAY MORNING
7:55-8:00am – 5-Minute Vendor Presentations
Exhibiting vendors will be given the opportunity to make a 5-minute 
presentation about their products or services prior to each of the 
half-day Technical Programs. Topics will be announced in the On-Site 
Conference Program. 

ENGINEERING & CONSTRUCTION PROGRAM

WWTP Process and Solids Handling
Moderators: Robert Dengler. Gannett Fleming; and  
	     Qian Zhang, GHD

8:00-8:30am – Troubleshooting Start-Up of Dewatering Screw Presses
Speakers: Jeffrey Harman, EIT, and Logan Jury,  
	 both with Herbert, Rowland & Grubic, Inc.

See a highly successful approach to troubleshooting dewatering system 
start-ups based on several case studies. Content applies to all dewatering 
systems, but emphasizes screw presses, a technology for which system-
wide troubleshooting guidance isn’t readily available. Topics will include 
polymer make-down and quality control, solids conditioning, and screw 
press performance optimization.

8:35-9:05am – Polymer Treatment Applications - 5 Key Design  
	 Elements that Should Be Considered During the Course  
	 of the Design Selection through Project Delivery
Speakers: Edward Spayd, PE, and Logan Jury,  
	 both with Herbert, Rowland & Grubic, Inc.

Polymer addition costs can make up a large fraction of the operating 
budget for treatment facilities. To avoid polymer overuse and minimize 
costs, utilities must carefully select their polymer and properly coordinate 
design. Learn how to ensure successful start-up and operation of 
polymer treatment applications in this presentation.

9:10-9:40am – Cold Temperature Nitrification of Lagoon Wastewater  
	 Using a Biologically Active Filter (BAF),  
	 Seven Years of Operation
Speaker: Philip Pedros, PhD, PE, Mott MacDonald

This presentation will describe the use of a biological active filter (BAF) 
for cold temperature nitrification at a lagoon. The theory of the process 
and performance data from the last 7 years of operation in Waverly 
Township, PA will be presented.	



19

PA DEP Operator Certification
The PWEA Annual Technical Conference has been planned in accordance to the requirements of House Bill 183 (Act 11) and application has been 
submitted to the PA DEP to provide five (5) wastewater operator contact hours. The PWEA is a PA DEP Approved Training Provider and is permitted to 
issue continuing education credit to water and wastewater operators.

To ensure you meet continuing education requirements, please refer to the Operator Certification 3-Year Renewal Cycle Schedule. IMPORTANT: 
Contact hours received outside of your renewal cycle will not count toward your requirements. 

To comply with accreditation sponsor requirements, the PWEA will require every attendee to check in and out of each half day timeslot by 
presenting the contact hour tracking sheet for stamping. 

Contact hour tracking sheets will be available at the Registration Area. Review this form very carefully so you are aware of all requirements. You must 
attend at least 2.5 hours in each half day in order to qualify for contact hours. Each half day session is worth 1.0 contact hour. Use the same contact 
hour tracking sheet for all Conference sessions.

Completed sheets must turned in to the PWEA registration staff during posted registration hours. You must provide a photo ID when turning in your 
tracking sheet. Certificates will be processed and emailed approximately one month after the Annual Conference. 

In addition to the Conference contact hours, seven workshops have been approved by the PA DEP for additional credit. Go to pages 20-21 for 
more information. These workshops will run concurrently with the Conference and may have extended hours. You will receive credit for either the 
workshop or the Conference session, depending on what you attend during each timeslot. 

Please note: You may only receive credit for attending a specific workshop once during your renewal cycle. DEP will not count the same 
workshop more than once within a cycle. Please check your records to be sure you have not previously attended one of these workshops 
within your current cycle.

Continuing Education for Professional Engineers and Other Professionals
PWEA technical sessions are not pre-approved by state boards for licensed professionals. Therefore, it is not possible to guarantee their acceptance 